
 

  

 

Berlin, Germany 

2013 

© Copyright 2013 by the KompetenzZentrum Wasser Berlin gGmbH. All rights including translation into other 
languages, reserved under the Universal Copyright Convention, the Berne Convention or the Protection of 
Literacy and Artistic Works, and the International and Pan American Copyright Conventions. 

Cicerostr. 24 
D-10709 Berlin 
Germany 
Tel  +49 (0)30 536 53 800 
Fax  +49 (0)30 536 53 888 
www.kompetenz-wasser.de 

REPORT 
Contract:  11245 UEP II  
Final  vers ion ,  Date: 21.08.2013 

Feasibility of the microsieve technology 

for advanced phosphorus removal 

Project acronym: OXERAM 2 
by 

Margarethe Langer 

Andrea Schermann 

 

Kompetenzzentrum Wasser Berlin gGmbH 
[...]
2.0 mg/L polymer C1 or C2, 20 m3/h. B: 0.072 mmol/L Al, 1.5 mg/L polymer C1 or C2, 

20 m3/h ......................................................................................................................... 52 

Figure 45: Variation of polymer dose in the pilot plant during winter period – Effluent 

water quality and backwash time with polymer C4. 0.090 mmol/L (2.4 mg/L) Al, 1.0, 1.5 

and 2.0 mg/L polymer C4, 20 m3/h ............................................................................... 53 

Figure 46: Variation of polymer dose in the pilot plant during summer period. 

0.090 mmol/L (2.4 mg/L) Al, 1.0, 1.5. 1.75 and 2.0 mg/L polymer C1, 20 m3/h, reduced 

HRT for coagulation. ..................................................................................................... 54 

Figure 54: Dynamics of backwash and filtrate flow in detail (A, influent flow 15 m3/h) and 

when the coagulant type was varied (B, 0.07 mmol/L Fe or Al; 1.5 mg/L polymer; influent 

flow 20 m3/h). 25 d (FeCl3) and 30 d (PACl) after chemical cleaning. ........................... 55 

Figure 55: Change of filtration dynamics over time of operation (load proportional dosing 

of PACl and polymer C2, 15 m3/h) ................................................................................ 56 

Figure 56: Development of the backwash time with continuous and discontinuous disc 

rotation (fixed flow pattern, 2.4 mg/L Al, 2.0 mg/L polymer C1) ..................................... 57 

Figure 57: Filtrate flow dynamics with continuous (A) and discontinuous (B) disc rotation 

(19 m³/h, 2.4 mg/L Al, 2.0 mg/L polymer C1) ................................................................. 57 

Figure 58: Comparison of the effluent water quality with continuous and discontinuous 

disc rotation (fixed flow pattern, 2.4 mg/L Al, 2.0 mg/L polymer C1). Mean values and 

range. ............................................................................................................................ 58 

Figure 52: Backwash time as a function of the influent flow and the operating time 

(Feb/Mar 2012; dynamic operation, load proportional dosing of PACl and polymer C2) 59 

Figure 62: Concentrations of the indicator organisms E. coli, Enterococci and Coliphages 

in the influent and effluent of the microsieve and after the UV disinfection. The limit of 

quantification (LOQ) for E. coli and Enterococci was 15 or 38 MPN/100 mL in 

dependence of the dilution. ........................................................................................... 61 

Figure 63: Energy demand and design fluence over the testing period and the estimated 

fluence at the reactor wall (depending on the lamp aging, water transmittance, measured 

UV irradiance) ............................................................................................................... 62 



 

x 

Figure 64: Pilot plant performance at peak loads when dosing 0.07 mmol/L Al (A) and 

0.11 mmol/L Al (B). Upper limit for online turbidity measurement: 15 NTU (influent). .... 63 

Figure 65: Cleaning of the backwash pump and the strainer of the backwash system .. 64 

Figure 66: Development of the backwash pressure (June to October 2011) ................. 64 

Figure 67: Amount of backwash water as a function of the backwash time before (A) and 

after the reconstruction of the pilot unit (B). Daily mean values. .................................... 65 

Figure 68: Development of the UV irradiance (measured online) .................................. 66 

Figure 69: Scaling on lamp sleeves after 3 months of continuous operation (A) and just 

before the chemical cleaning after 8 months of operation (B) ........................................ 66 

Figure 70: Results from the enzyme activity tests with glutathione S-transferase (A) and 

peroxidase (B) in C. demersum after 24h of exposure. Mean values with standard 

deviation. ...................................................................................................................... 68 

Figure 71: Comparison of the main optimization advances – Change of coagulant type 

(FeCl3 vs. PACl), load proportional dosing of chemicals (PACl: dynamic) and 

constructional change of the hydraulic conditions (PACl: rebuild).................................. 70 

Figure 72: Explanation of the box plot diagram ............................................................. 73 

Figure 73: Variation of polymer type in the pilot plant – C1 vs. C4. A: 0.072 mmol/L Fe, 

2.0 mg/L polymer C1 or C4, 10 m3/h. B: 0.072 mmol/L Al, 2.0 mg/L polymer C1 or C4, 

20 m3/h ......................................................................................................................... 74 

Figure 74: Results from the Ames test (A) and the UMU-Chromo test (B) ..................... 75 

Figure 75: Results from the Luminescent bacteria test (A) and the actelycholinesterase  

inhibition test (B) ........................................................................................................... 75 

 



 

xi 

List of Tables 

Table 1: Quality classification based on chlorophyll-a contents and expected overall 

phosphorus concentrations and view depths (classes not related to classes from water 

framework directive) (LAWA 1996) .................................................................................. 4 

Table 2: Ruhleben WWTP effluent water quality (grab samples 29.09.10 to 15.09.12) .... 6 

Table 3: The floc separation technologies compared in OXERAM ................................. 12 

Table 4: Pilot plant results from membrane and dual media filtration at Ruhleben WWTP. 

Membrane results from the project OXERAM. Results from dual media filtration see 

(Miehe 2010). ................................................................................................................ 13 

Table 5: Examples for application of disc filters in tertiary wastewater treatment 

(HUBER 2009; HUBER 2010; HYDROTECH 2010b; HYDROTECH 2010c; 

SIEMENS 2009; SIEMENS 2010; SIEMENS 2011)....................................................... 15 

Table 6: Microbial requirements according to EG bathing water quality Frameworks 

Directive (2006/7/EG) .................................................................................................... 17 

Table 7: Disinfection processes (ATV-M-205 1998)....................................................... 17 

Table 8: Pilot plant design parameters .......................................................................... 23 

Table 9: Volumes, hydraulic retention times and G values of the coagulation and 

flocculation tank at the different pilot plant configurations .............................................. 25 

Table 10: Overview of the different process control regimes ......................................... 27 

Table 11: Microsieve trial phases .................................................................................. 29 

Table 12: Methods for water analysis (sum parameters) ............................................... 29 

Table 13: Methods for water analysis (other parameters) .............................................. 30 

Table 14: Methods for sludge analysis .......................................................................... 30 

Table 15: Eco-toxicity tests ............................................................................................ 31 

Table 16: Product data of applied coagulants ................................................................ 31 

Table 17: Product data of applied polymers .................................................................. 31 

Table 18: Sludge composition in the flocculation tank and filtrate pipe when FeCl3 were 

applied - Contents of total iron (Fe), total phosphorus (TP) and volatile suspended solids 

(VSS) ............................................................................................................................ 36 

Table 19: Effluent water quality in the pilot plant when dosing anionic polymer. 0.090 or 

0.185 mmol/L Fe or Al, 0.25 to 1.0 mg/L polymer A1, 10 to 20 m3/h ............................. 50 

Table 20: Pilot plant performance at peak loads when dosing of 0.11 mmol/L Al and 

1.5 mg/L polymer (belonging to Figure 64B) .................................................................. 63 

Table 21: Composition and characteristics of the backwash water. Mean values (n=3). 65 

Table 22: Eco-toxicological information of Aluminum (ECHA 2012) ............................... 69 





 

1 

Chapter 1 

Introduction 

Phosphorus is often a limiting nutrient for the biological productivity in a water body. High 
concentrations can lead to eutrophication. The high nutrient loads in the rivers Havel and 
Spree lead to excessive algae growth. Hence the ecological status of the Berlin surface 
water is assessed as “moderate” to “poor” according to the European water framework 
directive. As the directive demands a “good status” in all surface waters until 2027 there 
is a need for reduction of point and non-point nutrient emissions. A “good” ecological 
status e.g. requires total phosphorus (TP) concentrations between 60 and 80 µg/L. 
(SENGUV 2009, SENSTADT 2001) 

Waste water treatment plants with biological phosphorus removal achieve phosphorus 
effluent values of about 0.5 mg/L (Bratby 2006). Thus, the situation in Berlin is very 
particular, because the rivers Spree and Havel have very low water flows. 15 to 50 % of 
the flow in the rivers originates from the Berlin wastewater treatment plants, which have 
strong influence on the water quality in Berlin (Reddersen 2004, Ziegler 2001). To meet 
the demands of the European water framework directive tertiary wastewater treatment 
for advanced phosphorus removal is necessary.  

The process combining coagulation, flocculation and microsieve filtration presented in 
this study is part of the OXERAM project. The project deals with the comparison of 
different technologies according to their efficiency and applicability as a tertiary 
wastewater treatment step for advanced phosphorus removal and disinfection. The 
competing technologies are: 

- Membrane filtration vs. pre-ozonation + membrane filtration 

- Dual media filtration + UV vs. microsieve filtration + UV. 

During the project a microsieve, a polymeric membrane, a ceramic membrane and an 
ozonation unit are installed at the wastewatertreatment plant (WWTP) Ruhleben. 
Detailed investigations concerning dual media filtration were already conducted in 
2006/2007 by Miehe (2010). 

The microsieve filtration designed as disc filtration is said to be a cost and energy 
efficient technology with high filtration velocities and a small footprint. Because of the 
central location and the expansion of the Ruhleben WWTP, a tertiary treatment step for 
advanced phosphorus removal with a compact design is desirable. Initially microsieve 
filtration combined with coagulation and flocculation was expected to achieve total 
phosphorus concentrations (TP) below 120 µg/L. 

Preliminary trials in May 2009 at the Ruhleben WWTP revealed that even effluent values 
below 80 µg/L are possible. Applied were ferric chloride (2.5 or 5.0 mg Fe/L) and cationic 
polymers (1.0 or 2.0 mg/L). The tested pilot plant (see Figure 1) was more simply 
designed than the finally in OXERAM operated high-end pilot unit. 



 

2 

 
Figure 1: Pilot plant for preliminary tests (May 2009) 

The preliminary tests gave very good results concerning the phosphorus removal (see 
Figure 2, for an explanation of the box plot diagram see Appendix A). 24 out of 28 
samples contained less than 80 µg /L TP. The average reductions were 64 % for total 
phosphorus and 14 % for the chemical oxygen demand (COD). The apparent suspended 
solids (SS) removal averaged only 11 % (0.4 mg/L). The iron concentrations amounted 
to 0.1 - 2.0 mg/L with a mean value of 0.9 mg/L.  

 
Figure 2: Preliminary tests (13.05.2009 to 20.05.2009) 

The preliminary tests showed that TP concentrations below 80 µg/L can be reliably 
achieved with the microsieve technology. However, the total iron and the SS 
concentrations in the effluent were high due to coagulant breakthrough. The flocculation 
needs to be optimized to reduce the iron concentration in the effluent especially for 
ensuring the operation of a downstream UV disinfection. 

 
 
 
 

influent effluent

0

50

100

150

200

250

 

to
ta

l 
P

 [
µ

g
/L

]

(n=11)       (n=28)

influent effluent

0

2

4

6

8

10

(n=9)        (n=11)

SS
 [

m
g

/L
]

influent effluent

0.0

0.5

1.0

1.5

2.0

2.5

(n=9)        (n=11)

to
ta

l F
e

 [
m

g
/L

]



 

3 

 
The objectives of OXERAM 2 work package 5 are:  

- Testing of microsieve technology (mesh size 10 µm) for low TP effluent values 
(< 50-120 µg/L) 

- Evaluation of continuous operation 

- Optimization of coagulant and polymer demand 

- Reduction of amount and amplitude of backwash water 

- Evaluation of effluent quality (e.g. TP, suspended solids, COD) and operational 
issues 

- Jar tests double stage filtration 

 

 

The overall objective of OXERAM is the development of sustainable technologies for 
tertiary wastewater treatment, targeting advanced phosphorus removal and disinfection.  

The objectives of OXERAM 2b are:  

- Evaluation of the microsieve technology for advanced phosphorus removal (TP 
<50-120µg/L) 

- Extend long-term trials over the next winter period including storm weather 
conditions to assess the process reliability and the effluent quality (6 months) 

- Test new design proposed by DT with reduced hydraulic retention time (HRT) on 
process reliability (to reduce invest cost) 

- Estimation of cost, energy and footprint savings compared to membrane 
filtration/dual media filtration (including new design) 

- Assess design specifications for UV disinfection 

 

 

 

 



 

4 

Chapter 2 

State of the art 

2.1 Phosphorus in surface waters and eutrophication 

Sources of phosphorus (P) in municipal wastewaters are mainly from domestic and 
industrial wastewater flows. In domestic wastewaters human waste makes up about 30 
to 50 % of the P content. The remaining 50 to 70 % of P derive from detergents and 
cleaning agents. Industrial P sources are e.g. fertilizer manufacturers and commercial 
laundries (Jiang and Graham 1998). Depending on the composition of the wastewater 
the P concentration can vary between 5 mg/L and 20 mg/L (ATV-DVWK-A 2004). 

The presence of excess P and nitrogen in effluent waters discharged into natural water 
bodies is known to be the cause of eutrophication. Eutrophication describes a natural 
process in aquatic systems where an increase of the nutrient content leads to an 
excessive growth of aquatic plants, e.g. algae and phytoplankton. The process of 
eutrophication is accelerated by anthropogenic influences. The excessive algae bloom 
can be followed by oxygen depletion in deeper levels, advancing sludge formation and 
reduced light transparency of the water. This has a negative impact on the ecosystem of 
the water body, e.g. fish mortality. Moreover, massive algae growth and the formation of 
toxic algae products have hygienic and visual impacts on the bathing water quality. In 
algal protoplasm the molar ratio of nitrogen, phosphorus and carbon is about 15:1:105. 
Thus, phosphorus can be considered as the limiting factor and point of actions for 
lowering eutrophication. (Jiang and Graham 1998; SENSTADT 2001;Li and Brett 2012).  

In the period 1995 to 1997 188 t/a TP entered the Berlin surface water system through 
the rivers Spree, Dahme, Havel, and other small streams. 60 % of this amount derived 
from non-point sources (groundwater, erosion, surface runoff). The Berlin 
wastewatertreatment plants emitted 109 t/a of total phosphorus. 38 t/a of total 
phosphorus was discharged through sewer overflows. Just before flowing into river 
Havel the total phosphorus concentration in river Spree amounted to 0.197 mg/L. 2001 
there were still 0.195 mg/L total phosphorus in the inner-city Spree. 
(Behrendt and Opitz 1998; SENSTADT 2001; Rehfeld-Klein 2011) 

Table 1: Quality classification based on chlorophyll-a contents and expected overall phosphorus 
concentrations and view depths (classes not related to classes from water framework directive) 
(LAWA 1996) 

Class 
Chlorophyll-a mean 

average value  
[µg/L] 

Overall phosphorus mean 
average value  

[mg/L] 

View depth mean 
average value  

[m] 
I 1 - 4 - 4.6 - 6.0 
I - II 3 - 8 0.006 - 0.018 3.5 - 5.0 
II (target) 7 - 30 0.016 - 0.082 1.5 - 3.7 
II - III 25 - 50 0.067 - 0.150 1.0 - 1.7 
III 50 - 100 0.150 - 0.320 0.5 - 1.0 
III - IV > 100 > 0.320 < 0.5 
IV Not defined - - 

According to the LAWA assessment for surface waters the Spree in Berlin meets the 
quality standards of class III (see Table 1). To meet the goals of the European water 
framework directive, a “good” ecological status in all surface waters, the quality 



 

5 

standards of class II have to be achieved. For class II a mean TP value between 16 and 
82 µg/L is estimated. (LAWA 1996) 

According to the Berlin senate the precise goals for the Lower Havel, where the rivers 
Havel and Spree are united, are (Rehfeld-Klein 2011): 

- < 32 µg/L chlorophyll-a 

- 1.5 m view depth 

- < 60 µg/L TP. 

The geogenic background concentrations for Spree and Havel are in the range of 60 to 
90 µg/L total phosphorus (SENSTADT 2004). Thus, the discharge of phosphorus into the 
receiving waters has to be strongly restricted in the future in order to achieve the 
demanded water quality standards. 

Due to the different sources of P in municipal wastewater there are different species of 
P. There are soluble and particulate fractions, which furthermore can be differentiated 
into organic and inorganic P. Particulate P can be part of solid matter or adsorbed on the 
surfaces of particles. The largest part of P is present as inorganic dissolved P, e.g. 
especially orthophosphate. Only a small fraction occurs as organic P either dissolved or 
particulate (ATV-DVWK-A 2004; Barjenbruch and Exner 2009).  

 
Figure 3: Relationship between the  %BAP of TP and TP concentrations in the effluents. Error bars 
represent standard deviations (Li and Brett 2012). 

The refractory dissolved organic P is defined as the sum of polyphosphate and dissolved 
organic P. The refractory dissolved organic P concentration in WWTP is about 20 to 
40 µg/L and will only slightly be eliminated by precipitation. However, this refractory 
dissolved organic P is assumed to be non-bioavailable (Thomasius 2011; Li and Brett 
2012). The bioavailable phosphorus (BAP) is the fraction of TP which assists algae 
growth and represents the best indication for measurements of water quality regarding P. 
The BAP percentage of secondary WWTP effluents is about 80 to 90 %, whereas urban 
and agricultural runoffs have only about 20 to 40 % BAP (Li and Brett 2012). Li and Brett 
(2012) have tested how different P removal levels in various alum based processes for P 
removal affect the BAP. They have shown that with increasing P removal the percentage 
of BAP in the effluent decreases. At increasing P removal levels the BAP content in the 
effluent is not equivalent to the TP concentration in the effluent (see Figure 3). 

 



 

6 

2.2 Ruhleben wastewatertreatment plant (WWTP) 

The Ruhleben WWTP was commissioned in 1963. After three expansion steps the plant 
has now a capacity in dry weather of 247.500 m3/d and a maximum capacity in stormy 
weather of 600.000 m3/d. This equates to a total number of inhabitants and population 
equivalents of 1.6 million. The Ruhleben WWTP is centrally located in Berlin and treating 
wastewater from households, commerce and industry. The treatment technique 
combines mechanical and biological processes (see Figure 4). The WWTP is equipped 
with racks, grit chambers and primary sedimentation. The activated sludge treatment 
includes nitrification-denitrification and biological phosphorus removal. In order to 
stabilize the phosphorus a simultaneous precipitation with a low dose of FeCl2 is 
conducted. The wastewatertreatment in Ruhleben closes with secondary sedimentation. 
(BWB 2007, BWB 2009) 

 
Figure 4: Ruhleben WWTP - process flow (BWB 2007) 

In Table 2 the main parameters describing the effluent water quality of the Ruhleben 
WWTP are summarized. Aside from the turbidity all parameters were determined out of 
grab samples during the test operation period in the pilot plant influent. Characteristic are 
the low total phosphorus, and ortho phosphate concentrations and high concentrations of 
dissolved organic carbon (DOC). Due to co-precipitation with FeCl2 the water already 
holds 0.13 to 0.51 mg/L of iron.  

 

Table 2: Ruhleben WWTP effluent water quality (grab samples 29.09.10 to 15.09.12) 

Parameter mean value min max n 

Total phosphorus (TP)  [µg/L] 323 110 1400 382 

PO4-P  [µg/L] 67 15 978 338 

Suspended solid (SS)  [mg/L] 5.6 1.4 22 359 

COD  [mg/L] 42 25 65 341 

DOC [mg/L] 12.8 7.5 17.0 154 

pH-value  [-] 7.2 6.9 7.6 157 

UV absorbance  [1/m] 29.9 18.5 44.1 168 

Transmittance  [%] 47 29 63 232 

Turbidity (online)  [NTU] 3.5 1.4 15.0* 382 

Iron (Fe)  [mg/L] 0.23 0.13 0.51 89 

Aluminum (Al)  [mg/L] 0.03 0.01 0.16 292 
* Measurement range ≤ 15 NTU 



 

7 

For the chemical oxygen demand (COD) and total phosphorus at the Ruhleben WWTP 
the water authority defined monitoring values of 60 mg/L and 0.5 mg/L (BWB 2007). In 
all grab samples the WWTP met the monitoring value for the COD. 120 out of 129 grab 
samples contained less than 0.5 mg/L total phosphorus. 

 

2.3 Physico-chemical phosphorus removal 

There are five main steps of the physico-chemical phosphorus removal: 

- Dosage and dispersion of coagulant 

- Precipitation: Formation of particulate compounds out of coagulant cations 
(Fe3+, Al3+) and phosphate anions (PO4

3-) or other anions 

- Coagulation: Destabilization of colloids and agglomeration to micro flocs 

- Flocculation: Floc growth, formation of good separable macro flocs 

- Floc separation. 

Figure 5 shows the three main possibilities of integrating physico-chemical phosphorus 
removal in a common biological wastewater treatment process: pre-precipitation, co-
precipitation and post-precipitation. For the pre-precipitation the coagulant is dosed 
before the primary sedimentation. The floc removal takes place in the sedimentation 
tank. There are three different possible coagulant dosing spots for the co-precipitation. 
The coagulant can be dosed into the activated sludge tank, before the secondary 
sedimentation or into the return sludge. When dosing into the activated sludge tank 
bivalent coagulants can also be applied. Due to the aeration Me2+ will be oxidized to 
Me3+. (ATV-DVWK-A 2004) 

 
Figure 5: Phosphorus precipitation in wastewater treatment plants (Pinnekamp et al. 2007) 

Whereas pre- and co-precipitation can be integrated into existent processes the post-
precipitation is a separate treatment step placed at the end. Furthermore, an extra 
separation step for the floc removal is necessary, e.g. a sedimentation or flotation. For 
very strict water quality parameters a filtration step is required. Many wastewater 
treatment plants conduct the activated sludge process including nitrification-
denitrification and biological phosphorus removal. With biological phosphorus removal 
alone the discharge values can often not be met. In such cases a supporting co-
precipitation can be applied like it is done in the Ruhleben WWTP. (ATV-DVWK 2004, 
Bratby 2006) 



 

8 

In this study a post-precipitation is applied. The flocculation is enhanced by dosing 
polymers and the separation step is carried out through microsieve filtration. The 
importance and characteristics of the chemicals and the separation step are enlarged in 
the following chapters. 

2.3.1 Precipitation and coagulation 

Dispersed particles in water have the ambition to accumulate due to van der Waals 
forces. However, this is hampered by an electrostatic repulsive force as dispersed 
material often possesses a negative surface charge. Figure 6 shows schematically the 
potential of the two forces depending on the distance of the particle surface. If particles 
coagulate, they have to overcome repellent electrostatic forces. The goal of the 
destabilization is to minimize or even prevent the electrostatic repulsive force. 
Consequently particles reach the van der Waals dominated area with less kinetic energy. 
(Gimbel et al. 2004)  

 
Figure 6: Colloid surface charge (Gimbel et al. 2004)  

Coagulants are added to destabilize dispersed water compounds. Aluminum (Al) and 
iron (Fe) salts are conventionally considered as coagulants for P removal, because of 
their relatively low costs and constant availability (Bratby 2006). For many applications 
pre-polymerized coagulants like polyaluminum chloride (PACl) and polyferric chloride are 
selected as coagulant. It was shown that they have high treatment efficiency for turbidity, 
heavy metals and chemical oxygen demand (COD), as well as an improved performance 
at low water temperatures (Jiang and Graham 1998).  

The easiest phosphorus species removed by chemical precipitation are orthophosphate 
and particulate phosphorus. However organic phosphorus and polyphosphates are not 
as readily available for chemical precipitation but may take part in some precipitation or 
adsorption reactions. Of orthophosphate, a number of ionic forms exist, depending on 
the pH of the solution. In the pH range of 5 to 9 H2PO4

- and HPO4
2- are the predominant 

dissolved orthophosphate species, as displayed in Figure 7 (Bratby 2006). 



 

9 

  
Figure 7: Distribution of phosphorus species with pH (Bratby 2006)  

 
The P removal is based on the precipitation of phosphate anions with metal ions (Me) 
(Sigg and Stumm 1979; ATV-DVWK-A 2004): 

3 3

4 4
Me PO MePO

+ −+ ↔  
(1) 

3 2

4 4
Me HPO MePO H

+ − ++ ↔ + . 
(2) 

Due to the application of metal salt an exchange of anions in the water is initiated. 
Phosphate anions and metal ions create insoluble compounds, which can be removed 
by physical treatment. The minimum solubility of AlPO4 is at pH 6 to 7 and of FePO4 at 
pH 5 to 5.5. In these pH regions the best precipitation results can be theoretically 
expected (ATV-DVWK-A 2004). However, in this pH range the required floc formation 
can be unsatisfying. Due to this reason, efficient P removal is carried out practically at 
pH values from 6.5 to 8.5 (Barjenbruch and Exner 2009). 

The pH plays an essential role in coagulation. If the water is not well buffered and has a 
low alkalinity, the pH of the treated wastewater decreases with increasing metal 
coagulant dose. If the pH value drops under the optimal pH, the residual P concentration 
can progressively increase despite an increasing coagulant dose. This is due to the 
formation of competitive complexes (Bratby 2006). The pH range influences the removal 
of suspended solids (SS) and natural organic matter (NOM), too. PH-values around 
neutral show advantages for efficient SS and NOM removal. Additionally, the residual 
aluminum concentration is strongly depending on the pH value. A pH between 6.5 and 7 
is favorable to achieve low residual aluminum concentrations (Zouboulis and 
Traskas 2005; Mortula et al. 2009). 

Simultaneously with the phosphate precipitation competitive reactions occur, which 
results in a higher consumption of coagulant and increases the amount of sewage 
sludge. The most important competitive reaction for Al3+ and Fe3+ is the formation of 
hydroxide: 

3

3
3 ( )Me OH Me OH

+ −+ →  . 
(3) 

 



 

10 

 
Figure 8: Mole fraction of dissolved hydrolysis products in equilibrium with amorphous hydroxides 
(Duan and Gregory 2003)  

Figure 8 shows which hydrolysis products are formed in the dependence of pH, when 
using aluminum as coagulant. Efficient rapid mixing can avoid competing reactions with 